
 

 

 

 

 

 

Rous Regional Supply: 

Future Water Project 2060 

Integrated Water Cycle Management 
Strategy  

 
 

 

 

 

Final  

April 2022 
 
 
 
 





Rous Future Water Project 2060   

 

 
  

 

 

 

Disclaimer: 

This report has been prepared on behalf of and for the exclusive use of Rous County Council and is subject 
to and issued in accordance with the agreement between Rous County Council and Hydrosphere 
Consulting. Hydrosphere Consulting accepts no liability or responsibility whatsoever for it in respect of any 
use of or reliance upon this report by any third party. 

Copying this report without the permission of Rous County Council, or Hydrosphere Consulting is not 
[...]
regarding the investigations required. 

Community 
engagement  

• Development and implementation of a 
community engagement strategy is 
required. 

RCC has commenced consultation activities as 
part of the assessment of supply scenarios 
(Section 14). An ongoing engagement strategy will 
be developed as part of the outputs of the Future 
Water Project 2060. 

Detailed design • Detailed design of all infrastructure. Detailed design phase 

Cost estimates • Review of total project cost estimates Detailed design phase 

 Recommendation 
The use of Marom Creek weir and WTP as part of the RCC regional supply system, to service Alstonville and 
Wollongbar in addition to Wardell (the current BaSC service area) is considered viable with a short lead time 
and therefore should be considered as an initial stage of potential regional supply scenarios. 

 



Rous Future Water Project 2060   

 

 
 Page 52 

 

10. OPTION 3: GROUNDWATER 

 Background 
Detailed investigations into the identification and assessment of groundwater sources were undertaken in 
2015 (Jacobs, 2015a; Jacobs, 2015b; Jacobs, 2015c; Jacobs, 2015d; Jacobs, 2015e) to review the available 
data and information on regional groundwater sources. Based on an assessment of the geology and 
hydrogeology, the initial studies identified three areas with the potential to host groundwater supply schemes 
at North Lennox Head-Newrybar (coastal sands aquifer), Woodburn (coastal sands aquifer) and Dunoon 
(basalt). In 2016, three stages of drilling programs were undertaken in these three areas to further 
investigate the groundwater yields and water quality (Jacobs, 2017a; Jacobs, 2017b; Jacobs, 2017c). As a 
result, the investigations were expanded to include the Tyagarah area and the basalt aquifer in the 
Alstonville area. Further desktop, surface geophysical and hydrogeological investigations of the areas 
identified at Tyagarah and Newrybar were undertaken to identify the areas with the potential to provide 
groundwater supply (Groundwater Imaging, 2017). 

The final locations for groundwater supply options have been identified in the detailed investigations as 
follows: 

1. Woodburn. 

2. Newrybar.  

3. Tyagarah. 

4. Alstonville. 

The water quality risk assessment carried out for each of these areas provided guidance for development of 
these options including the appropriate drinking water treatment processes that should be applied in each 
area to deliver water that complies with the Australian Drinking Water Guidelines and the level of risk 
mitigation required to address the potential hazards identified due to the location of the bores and the nature 
of the borefield recharge areas.  

 Environmental, Land Use and Heritage Considerations 
Jacobs (2015b) provided a high-level review of environmental, land use and heritage issues within the study 
area to provide context to potential source areas and schemes. Issues covered included: 

• Planning and statutory requirements – there were no issues identified that would present a risk to 
approvals for investigation or development stages for the final locations. 

• Land contamination – no areas of contamination were identified that would make the final sources 
unsuitable as a source of water. 

• Heritage – potential impacts on known heritage sites were considered. 

• Environmental issues that may impact on the sustainability of different sources. Environmental 
issues considered for the development of the permanent bores were: 

o Potential impact on groundwater dependent ecosystems (GDEs) and flows in waterways 
where groundwater contributes significantly. While these impacts can generally be 
managed, potential impacts were avoided. 

o Proximity to acid sulphate soil areas – lowering of groundwater tables may result in the 
oxidation of these soils and associated impacts. 



Rous Future Water Project 2060   

 

 
 Page 53 

 

o Direct and indirect impacts of supporting infrastructure to permanent bores. This includes 
pipelines to connect the bores to regional water reticulation networks, pumping stations, 
water treatment facilities etc. In terms of direct impacts, the supporting infrastructure may 
have more substantial impacts than the actual bore infrastructure. This may include impacts 
on threatened ecological communities, flora and fauna, Aboriginal heritage and cultural sites, 
non-Aboriginal heritage sites, acid sulphate soils and sensitive receptors for noise and 
waterways. 

Jacobs (2015d) provided a multi-criteria assessment of all potential groundwater options considering the 
impact on GDEs at the proposed depth, the likelihood of increasing acid sulfate soil risk and known heritage 
issues. The results of the assessment for the Woodburn, Newrybar, Tyagarah and Alstonville options are 
summarised in Table 20. Further assessment will be required, however significant impacts can be avoided 
through site selection. 

Table 20: Environmental and heritage assessment outcomes – groundwater options 

Criteria Woodburn Newrybar Tyagarah Alstonville 

Impact on GDEs at 
the proposed depth 

Few GDEs but 
impacts manageable 

Some GDE impacts, 
management 
unknown 

Several GDEs, 
management difficult 

Some GDE impacts, 
management 
unknown 

Likelihood of 
increasing acid 
sulfate (ASS) soil 
risk 

Medium probability of 
ASS <3m. Receptors 
>300m distance. 
Management 
required 

Low probability of 
ASS <3m. Receptors 
>500m distance. 
Minor management 
required 

Medium probability of 
ASS <3m. Receptors 
>300m distance. 
Management 
required 

No known ASS to 
occur, no nearby 
receptors, no 
management 
required 

Known heritage 
issues 

No listed heritage 
sites, no 
management 
required 

Known heritage in 
source area but 
impacts can be 
managed 

No listed heritage 
sites, no 
management 
required 

Some heritage areas 
but not adjacent to 
bore sites, no 
management 
required 

Source: Jacobs (2015d) 

The groundwater options are discussed in the following sections. 

 Option 3-1: Woodburn  
There is an existing bore supply at Woodburn consisting of three bores (No. 1, No. 2 and No. 3) in the 
coastal sands aquifer which augments the supply to the Lower Richmond River supply area (Woodburn, 
Broadwater, Evans Head and Coraki) during dry periods (Section 3). In 2007/08 the borefield produced 46 
ML. The existing borefield has a licence entitlement of 726 ML/a. Bores 1 and 2 have been compromised by 
the development of the Pacific Highway and are no longer used. Bore 3 has been replaced and is used as 
an emergency supply (introduced when RCD is at 60% full) in the current RCC supply regime. 

Based on the findings of the initial groundwater investigations, desktop investigations were undertaken for a 
potential new borefield scheme at Woodburn. Jacobs (2017d) provided preliminary aquifer modelling and 
determined borefield production estimates for the coastal sands aquifer in the Woodburn area and found that 
the Woodburn aquifer is capable of supplying the 2060 annual day demand for the Lower Richmond River 
supply area. Water quality was determined to be suitable for drinking water if appropriate treatment is 
implemented (iron and manganese removal) (Jacobs, 2018a). A concept design and capital cost estimate 
have been prepared for the scheme (Jacobs, 2018b).  



Rous Future Water Project 2060   

 

 
 Page 54 

 

The concept design for the Woodburn borefield includes four production bores (existing No. 3 and new No. 
4, No. 5 and No. 6) which would operate 22 hours per day at 16 L/s providing a maximum borefield capacity 
of 5.0 ML/d. Bore pumps would be designed to operate with a 10 m maximum draw down in each bore 
(Jacobs, 2018b).  

Treated water would be transferred to the existing Lower Richmond River supply system. The groundwater 
WTP would be located on the site of the existing chlorination facility and have a daily production capacity of 
5.0 ML/d (Figure 14). The WTP would require the following treatment processes: 

• Aeration unit with provision for pre-chlorination.  

• Pre lime dosing for pH correction and alkalinity (if necessary) for reliable coagulation. 

• Chemical coagulation with alum and flocculation. 

• Upflow clarification to settle and remove floc (as waste sludge). 

• Filtration of clarified water through multi-media gravity filter with filter air and water backwash. 

• Collection of clarifier waste sludge and filter backwash water to enable recovery of washwater for 
blending. 

• Thickening and disposal of sludge. 

• UV disinfection designed for 4.0 log removal for Cryptosporidium. 

• Post soda ash dosing for pH correction, and fluoridation.  

• Chlorination to provide effective disinfection and a free chlorine residual to protect the treated water 
transfer system against recontamination. 

If required ozonation and biologically activate carbon (BAC) filtration would be included between filtration and 
UV disinfection as a barrier to potential organic pollutant and taste and odour precursors. 

 

Figure 14: Woodburn groundwater WTP inlet and layout 

Source: Jacobs (2018b) 

EXISTING WOODBURN 
WATER TREATMENT 
PLANT BOUNDARY 



Rous Future Water Project 2060   

 

 
 Page 55 

 

 Option 3-2: Newrybar 
Two options for groundwater supply at Newrybar have been identified (north and south) which may be 
combined to reduce capital costs. Concept designs and cost estimates for the Newrybar groundwater 
scheme are provided in Jacobs (2020b). The groundwater supply from these two sources would be 
combined with existing supplies to the Knockrow reservoir. 

Based on the results from test bores in the vicinity, the total dissolved solids (TDS) of the water drawn from 
continuous operation of bores at the Newrybar south site would be around 5,000 mg/L resulting in the need 
for brackish water desalination of the groundwater to produce drinking water quality. The groundwater would 
require conventional treatment to clarify the water before reverse osmosis (RO) to remove salinity (Jacobs, 
2020b). The method and costs associated with waste disposal from this treatment process have not yet been 
determined. 

Up to 5 production bores and a standby bore each capable of producing 15 L/s (75 L/s in total) for a period of 
22 hrs/day resulting in a daily brackish groundwater production of capacity of 6.0 ML/d from the south 
borefield. The estimated final output is 5.4 ML/d of drinking water discharged to the Knockrow reservoir and 
0.6 ML/d of brine. A supply of low TDS groundwater is proposed in north Newrybar from 5 production bores 
and one standby bore each capable of producing 5 L/s (25 L/s in total) for 22 hrs/day with a daily production 
capacity of 2.0 ML/d. It is proposed to combine the two borefield supplies with treatment at a single WTP. 
The integrated Newrybar groundwater scheme would require a WTP comprised of a conventional clarifier 
and RO. 

 Option 3-3: Tyagarah  
Concept designs and cost estimates for the Tyagarah groundwater scheme are provided in Jacobs (2020b). 
There are two schemes which have been identified for utilising the groundwater produced at Tyagarah. 
Scheme 1 would transfer the treated groundwater to the Ocean Shores reservoirs (Saddle Road, Yamble 
and Warrambool) and Rous retail customers and Scheme 2 to the St Helena reservoir.  

Jacobs (2020b) considered that the schemes could be constructed in two stages: 

• Scheme 1: 

o Stage 1 - supply 6.4 ML/d of treated water from four production bores and one standby bore. 
Groundwater treated at a new WTP with the capacity to treat both stages. 

o Stage 2 - construction of an extra bore to supply 7.5 ML/d. 

• Scheme 2: 

o Stage 1 - supply 10.8 ML/d of treated water from six production bores and one standby bore. 
Groundwater treated at a new WTP with the capacity to treat both stages.  

o Stage 2 - construction of an extra bore to supply 12.5 ML/d. 

The option considered in this report includes initial construction of Scheme 1, Stage 1 with future expansion 
to include Scheme 2 with an ultimate groundwater supply of 12.5 ML/d. The future scheme would supply all 
of the Byron Shire apart from Bangalow with treated water distributed to the Ocean Shores reservoirs, retail 
customers along the Brunswick 300 trunk main and St Helena reservoir (servicing Byron Bay and Rous retail 
customers).  



Rous Future Water Project 2060   

 

 
 Page 56 

 

 Option 3-4: Alstonville  
The existing Alstonville borefield consists of 2 production bores, one at Lumley Park and one at Converys 
Lane which extract groundwater from fractured basalt to augment supply during dry periods (Section 3). The 
Converys Lane bore (introduced when RCD is at 60% full) and Alstonville plateau bores (introduced when 
RCD is at 30% full), are included in the current RCC supply regime. This option proposes that the bore at 
Lumley Park be retained while the bore at Converys Lane would be replaced with a new bore adjacent to the 
existing bore. Concept designs and cost estimates for the Alstonville groundwater scheme are provided in 
Jacobs (2020b). The two bores would operate 22 hours per day and a minimum of 320 days per year. This 
option proposes the construction of a standby bore at Elvery Lane to provide operational security. The 
existing water licence for the Converys Lane bore can be transferred to the replacement bore providing it is 
constructed within 20m of the existing bore. A new WTP and a transfer pump station and pipeline to transfer 
the groundwater to the Wollongbar reservoir would be required. The estimated long-term capacity of the two 
bores is 4.5 ML/d. 

Jacobs (2020b) also considered the option of utilising the existing Marom Creek WTP (refer Section 8.13) to 
treat groundwater from the Alstonville borefield. The existing Marom Creek surface water supply would be 
blended with the groundwater supply. Cost savings would be achieved by utilising the existing Marom Creek 
WTP and the existing pipeline from the Marom Creek WTP to Wollongbar reservoir (not presently used) to 
transfer groundwater to the WTP. A new pipeline from the Marom Creek WTP to Wollongbar reservoir would 
be required. 

The option considered in this report is the new bores at Wollongbar and Alstonville, with groundwater 
transferred to the Marom Creek WTP with distribution to customers from the Wollongbar reservoir. 

 Summary of Groundwater Options 

10.7.1 Borefield and WTP capacity 

A summary of the four groundwater options considered in this report is given in Table 21.  

Table 21: Summary of groundwater options 

Borefield Groundwater inflow to WTP 
(ML/d) 

WTP capacity (ML/d) Treatment process 

Woodburn 5.0 5.0 Conventional 

Integrated Newrybar  8.0 7.2 Conventional and RO 

Tyagarah (Scheme 1, Stage 1) 7.5 6.4 Conventional 

Tyagarah (Scheme 2) 13.9 12.5 Conventional 

Alstonville 4.5 4.0 Conventional 
Source: adapted from Jacobs (2020b) 

10.7.2 Secure yield 

The secure yield of the groundwater schemes has been assessed using the RCC Bulk Water Supply 
Security Model (Engeny, 2021) with results shown in Table 22. The secure yield assessment assumed the 
groundwater sources would be operated once RCD reaches 95% full. The 2020, 2030 and 2060 secure yield 
of the groundwater options is shown in Figure 15, using a similar approach as for the current system 
(Section 6.2). 



Rous Future Water Project 2060   

 

 
 Page 57 

 

Table 22: Increase in system secure yield with groundwater schemes 

Option Transfer capacity 
(ML/d) 

Historic climate 
(5/10/10) 

Reduction factor1 1°C climate warming 

Woodburn 4.0 800 

0.932 

745 

Integrated Newrybar  Stage 1: 6.0 

Stage 2: 1.2 

2,100 1,956 

Tyagarah (Stage 1) 7.5 2,050 1,910 

Tyagarah (Stage 2) 5.0 3,950 3,679 

Alstonville 3.5 1,050 978 
Source: Engeny (2021) 
1. Reduction factor was only calculated for the combined groundwater schemes and has been applied to each scheme. 

 

Figure 15: Secure yield estimates – groundwater options 

2020, 1,050 2030, 978 2060, 916 
[...]
bore construction and associated infrastructure. 

Specialist studies 

Land acquisition • Assessment of property acquisition costs (land and 
administration charges) under the Land Acquisition (Just 
Terms Compensation) Act 1991. 

• Subsequent purchase of land. 

Land valuation and acquisition 



Rous Future Water Project 2060   

 

 
 Page 60 

 

Item Discussion Action required 

Community 
engagement  

• Development and implementation of a community 
engagement strategy is required. 

RCC has commenced 
consultation activities as part of 
the assessment of supply 
scenarios (Section 14). An 
ongoing engagement strategy will 
be developed as part of the 
outputs of the Future Water 
Project 2060. 

 Recommendation 
Groundwater supplies at Woodburn, Tyagarah, Newrybar and Alstonville servicing the key RCC demand 
centres are technically viable and would provide significant yield benefit when implemented in stages. 
Staging should consider the benefits of each option as follows: 

1. Alstonville (3.5 ML/d) – existing groundwater entitlements with treatment available as part of the 
Marom Creek WTP option. The existing operating rules include groundwater from Converys Lane 
and Lumley Park (1.2 ML/d) implemented when RCD reaches 60% supply level. 

2. Woodburn (5.0 ML/d) – existing groundwater entitlements, land and transfer infrastructure for bore 3 
but requires a new conventional treatment facility along with new groundwater bores to meet 
demand requirements. The existing operating rules include groundwater from Woodburn 
implemented when RCD reaches 60% supply level although the bores are not currently operational. 

3. Tyagarah (12.5 ML/d) – no existing entitlement and requires new conventional treatment facility and 
transfer infrastructure. The priority bore locations and hence staging would be determined following 
additional assessment of impacts on GDEs. 

4. Newrybar (7.2 ML/d) – no existing entitlement and requires new conventional and RO treatment 
facility and transfer infrastructure. 



Rous Future Water Project 2060   

 

 
 Page 61 

 

11. OPTION 4: DESALINATION 
Desalination is the process of removing salt and other minerals from water. Desalination of seawater 
provides an unlimited, climate independent and reliable new water supply. However, energy consumption is 
very high.  

Temporary desalination plants are listed as a potential emergency supply options in the Regional Water 
Supply Drought Management Plan (Section 3). 

 Site and Treatment Options 
Detailed investigations into desalination options were undertaken by GANDEN (2020). The investigations 
included a review of previous studies, confirmation of plant capacity and identification and assessment of 
potential locations of the plant considering network connectivity, power supply, social and environmental 
factors. Various desalination technologies, intake and outlet structures were considered. Single facilities of 5-
10 ML/d capacity were considered to ensure economic viability. 

The following three potential site locations were identified for the assessment based on previous information 
and in consultation with RCC: 

• Byron Bay (adjacent to the existing West Byron wastewater treatment plant (WWTP)). 

• Lennox Head (adjacent to the existing WWTP). 

• South Ballina. 

These locations were selected based on the following considerations: 

• Proximity to seawater sources. 

• Water supply demand in areas of large population growth or existing high population to justify the 
capital expenditure. 

• Proximity of electrical infrastructure and water reticulation networks that can support the proposed 
facilities. 

The opportunities, risks and constraints identified for each location in the desktop study are outlined in Table 
26. 

Table 26: Risk and opportunities of different desalination plant locations 

Location  Opportunities  Risks and Constraints 

Lennox 
Head 

Location of large population growth. 

Likely good access to land adjacent to existing 
WWTP. 

Co-location of existing WWTP ocean outfall. 

Simple to connect to power. 

Expensive to connect intake underneath Skennars 
Head properties. 

Connection to East Ballina reservoirs would be 
required as current population does not warrant a 
new 5 – 10 ML/d plant. 

Emigrant Creek WTP and Knockrow reservoir 
already provide more supply redundancy than other 
LGAs (e.g. Byron Shire). 



Rous Future Water Project 2060   

 

 
 Page 62 

 

Location  Opportunities  Risks and Constraints 

South 
Ballina 

Large baseline population in Ballina Shire. 

Cheaper land compared to alternative locations. 

5 ML/d would serve current population and 10 
ML/d would serve Ballina, Skennars Head and 
Lennox Head. 

Expensive to connect power and treated water 
pipeline across the Richmond River, adding $5.0 - 
$10 million using horizontally direct drilling. 

Would require connection to Skennars Head and 
Lennox Head to justify 10 ML/d capacity. 

Location at risk of inundation and being isolated 
during floods. 

Intake/outfall in area of high erodibility. 

Water quality risk due to flood waters creating 
sediment plume at the Richmond River mouth. 

Additional expense to extend intake/outfall past 
observed Richmond River sediment plume. 

Byron Bay High demand area with high population growth. 

RCC may operate the facility to deal with 
additional potable demand associated with 
seasonal events and tourism influx. 

Simple connection to existing electrical 
infrastructure and potable water mains. 

No perceived risk of flood inundation. 

Potentially expensive building envelope. 

Tyagarah Nature Reserve runs along coast and is 
highly sensitive to erosion. 

Community perception would need to be managed 
carefully. 

Source: GANDEN (2020) 

Based on the risks and opportunities identified in Table 26, Byron Bay was chosen as the preferred location 
as it located in an area with large projected growth with the future projected demand of the wider area (Byron 
Bay, Suffolk Park, Ocean Shores, Brunswick Heads and Bangalow) predicted to grow to 11 ML/d by 2036 
making it a suitable area to be served by a 10 ML/d desalination plant (Figure 16). Furthermore, the site is 
located close to power supplies and the existing water reticulation network (GANDEN, 2020).  

Multi-criteria analysis was undertaken to compare a range of desalination technologies and a range of 
seawater intake technologies able meet the following three mandatory criteria: 

• Achieves water quality objectives (i.e. will meet the Australian Drinking Water Guidelines). 

• Possible to implement in Rous regional supply area. 

• Practical to implement in Rous regional supply area.  

The MCA assessed the technologies on their whole life cost, proof of the technology, resourcing, support 
and process resilience (considering environmental changes such as beach erosion, salinity and turbidity 
resulting from heavy rain) and their value for money. Seawater Reverse Osmosis (SWRO) was chosen over 
Electrodialysis Reversal as the preferred desalination technology. Offshore Open Intake was chosen over a 
Subsurface Ranney Collector as the preferred seawater intake technology. Other desalination (nanofiltration, 
Capacitive Deionisation/ Membrane assisted Capacitive Deionisation, Ion exchange and thermal and solar 
distillation) and seawater intake technologies were assessed by GANDEN (2020) however they did not meet 
the mandatory criteria. 

 



Rous Future Water Project 2060   

 

 
 Page 63 

 

 

Figure 16: Proposed desalination plant location in Byron Bay  

Source: GANDEN, 2020 

A cost comparison was used to compare conventional pre-treatment (coagulation-flocculation-media 
filtration) and microfiltration (MF) and ultrafiltration (UF) systems. MF/UF filtration was provisionally 
recommended by GANDEN (2020) however the report acknowledges this preference is based on limited 
data on feedwater quality. 

 Preliminary Concept Design 
A concept design layout and cost estimates were provided by GANDEN (2020) for the preferred option which 
includes a seawater desalination plant with a production capacity of 10 ML/d. The plant would be constructed 
in stages of 5 ML/d initially followed by two incremental increases of 2.5 ML/d to achieve the ultimate 
capacity of 10 ML/d.  

The preliminary concept design was developed by GANDEN using Suez Water Technologies & Solutions’ 
‘skid-based’ technology to allow for a staged construction approach.  The concept design comprises the 
following components:  

• Ocean offshore seawater intake system. 

• Pre-treatment screens. 

• Chemical dosing. 

• UF/MF pre-treatment filtration. 

• 4 x 2.5 ML/d scalable ‘SeaPAK’ (A Suez Water product) trains. 

• High pressure pumps, membrane pressure vessels and energy recovery devices.  



Rous Future Water Project 2060   

 

 
 Page 64 

 

• Post treatment systems, including pH adjustment and fluoridation requirements.  

• Backwash wastewater settling tank, belt press and sludge disposal systems. 

• Brine outfall systems. 

• Building and amenities. 

The concept design for the seawater intake and waste outfall has not been finalised as these are dependent 
on the final site selection. However, as they would be located in the Cape Byron Marine Park, potential 
impacts and approval requirements would need to be addressed. The intake would most likely comprise a 
directionally drilled pipeline with a dual intake/outfall system.  

Chemicals such as sodium hypochlorite, anti-scalant, biocide, sodium bisuplphite, sulphuric acid, 
remineralisation chemicals and ‘clean in place’ solution are required for dosing and would be stored in either 
20 L drums, itemised bulk containers or small tanks and directly dosed from the storage device. Disinfection 
of the treated water would be undertaken at the treated water reservoir/chlorine contact tank. Concentrate 
disposal would be achieved by depositing the reject concentrated brine water though the outfall system and 
hence treatment chemicals would be selected to allow for environmental discharge (to be confirmed during 
detailed environmental assessment and monitoring). Pre- filtration of the intake water would be achieved 
using membrane ultrafiltration. Cartridge filters would be situated between the UF units and RO membranes 
to act as a second line of defence in case of UF filtration failure.  

The SWRO membranes would be fixed inside fiberglass reinforced plastic pressure vessels (normally 
between 5 and 7 membranes per vessel). Multiple pressure vessels would be located on a rack, called 
“arrays” or modules. The RO permeate would then be transferred to post treatment and the concentrate to 
disposal via an ocean outfall. The feed water would pass through the RO membranes once (i.e. a one-pass 
system) to produce approximately 40% RO permeate and 60% concentrate. Approximately 252 membranes 
and 36 RO pressure vessels would be required for each 2.5 ML/d train.  

The desalination plant concept design is shown in Figure 17. The concept design includes future filtration 
and RO membranes which would be installed when the capacity of the plant is required to be increased. 



Rous Future Water Project 2060   

 

 
 Page 65 

 

 

Figure 17: Concept design plant layout 

Source: GANDEN, 2020 

 Environmental and Social Considerations 
Desalination schemes that have been implemented in Australia have generally been met with significant 
community resistance and criticism (GeoLink, 2011, GANDEN, 2020). GeoLink (2011) suggested that for a 
desalination scheme in the Rous supply area to be accepted by the community, a multi-criteria assessment 
that is effectively communicated to the community would be necessary.  

A desalination option was included in the IWP (MWH, 2014) which identified desalination as a potential new 
source to be considered as a safeguard should other sources prove unviable and insufficient. The IWP 
included desalination as a future component in a scenario in combination with groundwater sources to be 
implemented when demand exceeded the additional supply provided by the groundwater sources. 

Based on a review of existing literature GANDEN (2020) identified and documented the following 
environmental challenges and potential impediments associated with developing desalination facilities: 

• Potential ecological impacts associated with seawater intakes. 

• Potential environmental and ecological impacts associated with brine discharge. 



Rous Future Water Project 2060   

 

 
 Page 66 

 

• Potential environmental impacts on coastal land. 

• Native title considerations. 

• Energy consumption. 

An environmental impact assessment would be required to assess environmental conditions and establish 
design parameters. A Marine Parks permit would be required to construct an intake/outfall pipeline at the 
Byron Bay site (permissibility of this activity has been assumed). 

The Northern Rivers Regional Bulk Water Supply Study (Hydrosphere Consulting, 2013) found that the 
incorporation of marine water desalination would be an attractive source augmentation option for a regional 
scheme (including interconnection with the Tweed Bray Park system) as this is easily scalable to match 
demand and is independent of climate, thus providing a highly secure water supply. Desalination provides 
climate independence that is currently missing from the region’s water supplies. Desalination schemes have 
been successfully developed elsewhere and improvements in technology are likely to improve the 
attractiveness in future. 

 Secure yield 
The secure yield of the desalination option has been assessed using the RCC Bulk Water Supply Security 
Model (Engeny, 2021) with results shown in Table 27.  

Table 27: Increase in system secure yield with desalination 

Option Historic climate (5/10/10) Reduction factor1 1°C climate warming 

Desalination (10 ML/d) 1,550 1.0 1,550 
Source: Engeny (2021) 
1. Desalination is independent of climate. 

 Cost Estimates 
The capital cost for the proposed plant was developed by GANDEN (2020) by benchmarking against a 
desalination plant in Agnes Waters as the most representative example of a similar sized desalination project 
executed in Australia (Table 28). NPV calculations are included in Appendix 1. 

Table 28: Desalination preliminary cost estimate 

Component Cost Estimate (2020 $) 

Stage 1 – 5 ML/d capital cost $47,000,000 

Stage 2 – 2 x 2.5 ML/d capital cost $7,000,000 

Renewal costs (80 years) $36,794,547 

Maintenance costs (80 years) $20,765,000 

Operating costs (80 years) $103,138,940 

Whole-of-life (80 years) $214,698,487 

NPV (80 years @ 5%) $84,662,855 

NPV (40 years @ 5%) $78,991,236 

Yield benefit (2020 – 2060) ML/a 1,550 

NPV/ML secure yield (40 years) $50,962 



Rous Future Water Project 2060   

 

 
 Page 67 

 

 Power Consumption 
The total estimated power consumption for the desalination options is shown in the following table. 

Table 29: Power consumption – dam options 

Component Ultimate production 
(ML/a) 

Consumption 
(kWhr/kL) 

Energy use 
(MWhr/a) 

Lennox Head or Byron Bay (10 ML/d) 3,650 4.00 14,600 
Source: GANDEN (2020) 

 Data Gaps and Key Risks 
To progress the development of Byron Bay desalination option, the items outlined in Table 30 should be 
addressed by RCC. These would be undertaken as part of planning stages and would be completed prior to 
a decision to proceed with the planning and approvals for the desalination options.   

Table 30: Data gaps and project risks – Byron Bay desalination 

Item Discussion Action required 

Location • Further investigation is required to confirm the most 
suitable plant location including further environmental 
assessment. 

Detailed design phase 

Integration • Further assessment of network integration and electrical 
headworks is required. 

Detailed design phase 

Cost estimates • Review of total project cost estimates. Detailed design phase 